Water and Wastewater Feasibility Study for the

lone Casino and Hotel
FINAL REPORT

Prepared for:

Ione Band of Miwok Indians
14 West Main Street
Ione, CA 95640

and

Analytical Environmental Services
2021 N Street, Suite 200
Sacramento, CA 95814

July 2005

HNS

HydroScience Engineers, Inc.




Contents

1.0

2.0

3.0

4.0

5.0

INtrOAUCHION ettt sssse s s ssanes 1-1
1.1 Background..........cciiiiiiiiiic e 1-1
1.2 Project Description........ccocccviiiiiiiniiiiiiiiiciccene 1-1
1.3 ODJECHIVES ... 1-5
Projected FIOWS......uiuiininniininiininistcincssinnescssssncssesssssssessessssessessssees 2-1
21 Wastewater FIOWS.........cccoiiiiiiiniiiiiicccccce 2-1
22 Water Demands..........ccccoiviiiiiiiininiiiiiiiicciccceces 2-7
[...]
project alternatives. It begins with a discussion of existing onsite facilities, source of
supply, and then details the water quality. The final aspect is a preliminary evaluation
of the water system requirements to deliver water to each of the four alternatives.

3.1 Existing Facilities

The proposed site contains eight parcels (APN: 10-200-003, 10-200-004, and 10-200-006
through 10-200-011) with existing water service from the City of Plymouth. The project
site is also within the service boundary of the Amador Water Agency (AWA). In
addition to AWA, there are several water supply wells located within a two mile radius
of the project site.

311 City of Plymouth

The City of Plymouth serves the local population via storing and treating surface water
from the Arroyo Ditch and treating groundwater from local wells. A water service
moratorium was placed on the City in February 1990, by the California Department of
Health Services (DHS), and limited future water service due to the lack of a reliable
water supply. The City plans to utilize the Arroyo Ditch, local wells, and additional
treated water from the AWA to provide the City with a reliable and redundant long-
term supply alternative.

312 Amador Water Agency

Amador Water Agency (AWA) serves the areas of Jackson, Martell, Sutter Creek, Sutter
Hill, Ione, Amador City, and Drytown, plus hundreds of customers between Lake
Tabeaud and Sutter Hill. The primary source of water is the Mokelumne River, which
is supplied from rainfall and snowmelt. This water is stored in Tiger Creek Afterbay
and Lake Tabeaud and is treated prior to distribution.

3.2 Water Supply

3.2.1 Groundwater Wells

Based on Department of Water Resources (DWR) Well Completion Reports (DWR Well
Logs) for all water supply wells within a two mile radius of the project site obtained by
Applied Engineering and Geology, Inc. (AEG), it would appear that approximately 36
domestic water producing wells located within and near the City of Plymouth. These
wells vary in depth from approximately 80 to 500 feet below ground surface (bgs), with
static water levels ranging from approximately 14 to 200 feet bgs. The majority of the

W&WW FEASIBLITY STUDY (V7) 31



SECTION 3 WATER & WASTEWATER FEASIBILITY STUDY

wells are located on the western side of Plymouth. There are two wells located within
the City of Plymouth that are reported to produce water at a rate greater than 200 gpm.

There are approximately 87 domestic water-producing wells in the vicinity of the
project site. These wells vary in depth from approximately 100 to over 700 feet bgs. A
large percentage of the wells produce greater than 50 gpm.

Most of the wells located within the immediate vicinity of the project site are shown to
be low producing wells. With the exception of three wells, the wells are shown to
produce less than 15 gpm, with four wells producing less than five gpm.

Four existing onsite wells (M1, M2, H1, and H2), an onsite cistern (CIS), and two off-site
wells (M3, M4) were located during AEG's review. Their locations are shown in Figure
3-1. Of these wells, pumping tests were performed on M1, M3, and H1 by AEG. The
pump testing methods included: step-drawdown tests, constant rate tests, constant
yield/drawdown tests, and recovery tests. Table 3-1 presents AEG’s recommended
long-term well yields based on the pumping tests. A copy of the report prepared by
AEG on the pumping tests and water quality analysis is included as Appendix B.

TABLE 3-1
Recommended Long-Term Well Yields 2
Well Lower Limit Upper Limit Recommended Long-Term Well
Yields

M1 8.5 121 10

M3 31.9 45.6 38

H1 28.5 40.7 35

Total Recommended Yield 68.9 98.4 83

& All values shown in gallons per minute (gpm).
® Source: Applied Engineering and Geology, Inc., Pumping Test Report — lone Rancheria (August 2004).

3.2.2 Trucking

Potable water supply could be supplemented by purchasing water from an outside
distributor and trucking the water to the project site. Costs associated with trucking in
potable water are not provided in this report as they are dependent upon the volume of
water required and the location of the distributor.

W&WW FEASIBLITY STUDY (V7) 3-2






SECTION 3 WATER & WASTEWATER FEASIBILITY STUDY

3.3 Potable Water Demand

As discussed in Section 2, two potable water demands were developed: one as a total
water demand and one with recycled water to supplement potable water consumption.
Table 3-2 presents a comparison of the average daily water demand with and without
the use of recycled water. The water demand presented is as a weighted average
between the weekday and weekend flows, and includes landscaping water demand.

TABLE 3-2
Comparison of Average Day Water Demand with and without Recycled Water (gpd)
Site Layout Alternative A B © D¢
Phase | Phase Il Phase | Phase Il
Average day domestic water
demand without recycled
water @ 160,200 188,500 139,800 168,100 105,100 34,400

Average day domestic water
demand with recycled water® 98,000 116,700 86,500 104,000 64,900 34,400

? Includes landscape irrigation

e Recycled water includes landscape irrigation, toilet flushing, and process water.
° Alternative D does not include recycled water

Water demands rounded to the nearest 100 gpd.

3.4 Water Quality

AWA distributes high quality water that meets federal and state requirements for safe
drinking water. No additional treatment is required if obtaining water directly from
one of the AWA water treatment plants. Water quality information on AWA drinking
water is available from annual Consumer Confidence Reports published by the AWA.
Appendix C contains a copy of the Consumer Confidence Report for the AWA.

Additional water quality information is available from the wells located on and within
the vicinity of the project site. AEG collected water samples from each of the pumped
wells (AEG, 2004). Table 3-3 summarizes the results from the water samples taken from
the wells.

W&WW FEASIBLITY STUDY (V7) 3-4



SECTION 3 WATER & WASTEWATER FEASIBILITY STUDY

TABLE 3-3
Groundwater Sampling Water Chemistry Results @
Analyte EPA Crit. M1 M3 H1
Method Quant.
Arsenic (ug/L) 6020 5.0 <5.0 <5.0 <5.0
Lead (ug/L) 6020 5.0 <5.0 <5.0 <5.0
Selenium (ug/L) 6020 5.0 <5.0 <5.0 <5.0
Thallium (ug/L) 6020 10 <10 <10 <10
Antimony (ug/L) 6010B 50 <50 <50 <50
Barium (ug/L) 6010B 20 50 <20 39
Beryllium (ug/L) 6010B 5.0 <50 <50 <50
Cadmium (ug/L) 6010B 10 <10 <10 <10
Cobalt (ug/L) 6010B 20 <20 <20 <20
Chromium (ug/L) 6010B 20 <20 <20 <20
Copper (ug/L) 6010B 20 440 <20 <20
Molybdenum (ug/L) 6010B 20 <20 <20 <20
Nickel (ug/L) 6010B 20 <20 <20 <20
Silver (ug/L) 6010B 10 <10 <10 <10
Vanadium (ug/L) 6010B 20 <20 <20 <20
Zinc (ug/L) 6010B 20 60 <20 <20
Mercury (ug/L) 7470 0.20 <0.20 <0.20 <0.20
Total Alkalinity (mg/L) 310.1 5.0 180 220 630
Bicarbonate as CaCO3 (mg/L) 3101 5.0 180 220 630
Carbonate as CaCO3; (mg/L) 310.1 5.0 <50 <50 <50
Hydroxide as CaCO3 (mg/L) 3101 5.0 <5.0 <5.0 <5.0
Chloride (mg/L) 300.0 0.50 7.0 12 26
Fluoride (mg/L) 300.0 0.10 0.34 0.21 0.24
Nitrate as NO3 (mg/L) 300.0 2.0 <20 <20 <20
Sulfate as SO4 (mg/L) 300.0 25 22 60 230
Total Sulfides (mg/.L)" 376.2 0.05 33 -—- ---
Total Sulfides (mg/L)° 376.2 0.05 <0.05 - -
MBAS (mg/L) 425.1 0.10 <0.10 <0.10 <0.10

W&WW FEASIBLITY STUDY (V7) 35



SECTION 3 WATER & WASTEWATER FEASIBILITY STUDY

TABLE 3-3 (CONT)
Groundwater Sampling Water Chemistry Results 2

Analyte EPA Method Crit. M1 M3 HA1
Quant.

Specific Conductance (umhos/cm) 120.1 1 340 480 1,00
Calcium (mg/L) 200.7/2340B 1.0 32 60 170
Magnesium (mg/L) 200.7/2340B 1.0 18 32 110
Potassium (mg/L) 200.7/2340B 1.0 3.4 <1.0 1.5
Sodium (mg/L) 200.7/2340B 1.0 23 11 30

Hardness as CaCO3; (mg/L) 200.7/2340B 1.0 160 280 860
pH (std. units) 150.1 - 8.00 6.90 7.20
Total Dissolved Solids (mg/L) 160.1 10 200 360 910

@ Results reported as micrograms per liter, unless otherwise noted.
b Sample collected during pumping test.
¢ Sample collected after pumping test was complete, but before water level in well had recovered.

3.5 Water Facilities

Due to the limited amount of available water supply in proximity to the project site, a
multitude of supply sources are anticipated to be required to meet the various
alternatives” water demands. The proposed sources of water for the project site include
onsite wells and offsite wells, as well as trucking in water. The onsite and offsite wells
would require further treatment prior to entering the potable water distribution system.

3.5.1 Water Treatment Plant

Based on groundwater quality identified in the previous section, it is anticipated that
water supplied from any onsite or offsite wells will contain high levels of total dissolved
solids (TDS), therefore it is recommended that a reverse osmosis (RO) treatment system
be installed. It is also anticipated that water supplied from any onsite or offsite well
will exceed the State secondary drinking water standards for iron and manganese.
Thus, an onsite water treatment plant to remove iron and manganese would be
required. It is recommended that the treatment plant utilize a manganese greensand
pressure filtration process and remove iron and manganese to levels below 0.3 mg/L,
and 0.05 mg/L, respectively. The backwash waste stream would be directed into a
holding tank and settled water would be recycled back into the front of the water
treatment plant at a rate not exceeding 10 percent of the plant’s rated capacity. Iron and
manganese sludge would be periodically discharged from the tank to the sewer system.
The iron and manganese sludge will be filtered by the membrane bioreactor filters.
Physical clogging or chemical damage to the filter membranes will not occur as a result
from the iron and manganese sludge. The iron and manganese will become a small
component of the sludge wasted from the wastewater treatment plant and disposed of
to a local sanitary landfill. It is recommended that the plant be located near the
proposed site for the wastewater treatment plant, as shown in Figure 3-2 to 3-7. A

W&WW FEASIBLITY STUDY (V7) 3-6



SECTION 3 WATER & WASTEWATER FEASIBILITY STUDY

typical layout of the iron and manganese plant is shown in Figure 3-8. A process flow

diagram showing how water is treated within the treatment plant is shown in Figure 3-
9.

The manganese filtration process consists of oxidation using a feed stream of sodium
hypochlorite, and filtration through a manganese greensand filtration media. The
function of the manganese greensand is to provide a catalyst to fully oxidize
manganese, which may not be accomplished solely with a sodium hypochlorite oxidant.
Potassium permanganate will be used to initially condition and prepare the media, and
it may be used continuously or intermittently to aid in oxidation, if required. The feed
of potassium permanganate will also be used to remove sulfides, control odor, and
improve taste due to the sulfides. Sodium hypochlorite would be used to disinfect the
water before distribution. A continuous monitoring chlorine residual analyzer will
monitor chlorine residual at the end of the filters, before entering a water storage tank.
Chlorine dosage control would be manual, with options for automatic pacing based on
residual. The water treatment plant process facilities would be located within an
enclosed building.

Significant features of the iron and manganese plant would include:
* PLC control system interlinked to a common water/wastewater SCADA system.

* Surface wash to reduce the possibility of “mudball” formation on the media
surface.

* Fail-safe control valves that would fail in the filter-forward mode of operation.

Table 3-4 summarizes the recommended Iron and Manganese Water Treatment Plant
design criteria.

TABLE 3-4

Recommended Iron and Manganese Water Treatment Plant Design Criteria

Parameter Value

Process Pressure Filtration

Media Anthracite/Greensand
Number of Filters 1

Filter Loading Rate 3 gpm/sf

Filter Size 6 ft dia. X 72” high
Oxidant Sodium Hypochlorite
Process Control PLC/on with Service Well

W&WW FEASIBLITY STUDY (V7) 37



S: \common\projects\Rancherias\lone Rancheria\W & WW Feasability Study\AutoCAD\Figures\Fig 3-2.dwg DATE:10,/25/04

1 INCH

[T

w.v

INCOANCAL AL LTS

120

240 FT

~X

e,
SN
RS
3§$&’;§§§
N

-

0

NN

“u
R
o
2
%
3%
55855
S5
XXX

!
3
5

%

XX

%

S
%
o

%
2

‘v
5%
5
£
5
3
.
s
33

R
%
o3

%
%
b0t

o
=
o
X
55
5
X%
55
o330S

s
X

X

o0t

RS
§$$¢ioww
N
Q:S}\\
§§~
NN

N
N

6%

22
N
NN

K%
R
XK
SeLatoss
KB,
RS
XA
55"

N\

X5
oS
5%
5
o2

%

%5

55

K

....v
s
S
35
s
RS
IR
SIS
SRR
IR

o
o
KL

o
R

3

RS
L
SRS

R
%
5
08
2%

9%
9%
RI%
RRIRL,
EIEIK
&
&K
QKK
s
o2000tetetet0teteto!
KRR
RRERIK:

So%e
%

%
%S
%
09

&

tote%e?
oostesatotes
RS
5%
ol

tete%
2%

5
55
55
5
5
5%

R RIRCRHIRRK
RS
sy
e
QI
RIS
0%
R
RS
RS

%
%
%8
%
S
o

oy

%
X%

%

N

[ILRARERR

s g

7
)

91°

RS
R
RS

X

s

FIBIEL:
e

KK,

FRRLES

BB,
KA

K5

%
%

2

RX%

%

s
&

Z

%}

RN
SN
S AR
R R
e e e

3
o

W
o
Sraee:

BREK
e
NRS

R

BRI

HydroScience Engineers, Inc.

&= il

Figure 3-2
lone Casino and Hotel Feasiblity Study
Water Treatment, Wastewater Treatment, and Disposal Alternative A, Phase |




S: \common\projects \Rancherias\lone Rancheria\W & WW Feasability Study\AutoCAD\Figures\Fig 3-3.dwg DATE:10,/25/04

T OE v N

) :
// > o
O 4 = : )
T

N\ 8 N‘
120 0 120 240
™ gy P »

1 INCH = 120 FT o] f

C
A
o
<~ JU
O OCO(
O
|

N
/
m

N
(S
S R

\\Ng-
I

7,
WA

7~
\\
—

1055

O /)
(@)
o
>
n
A

750,000'Ga

M \
) /N o REGYCLED WATER 05177 K7
X )l e °

%

23

925

EST|

% fe) [e) O Ng5.82 11V STALLS | WAT K 1025

. A st A
z N =
i 5 5 :
. 1050 o
(o) o 3
125 ) &
& S
(s

(7]
960
900
[ ——

975
1000
1025

(6]
o
=
=
3
;
950

70,

SPRAY E E
S, LD T
0
$ P 8
N
o
o D ERI
ILDIN
3
S
)
SAl 5y J /
$
L > S
) & &)
s
1075 S
1075
1059
q d))‘r >
5y
S
S
1025
N
> .9\ Acr
SuB-sU ©
A0 B 9 R )
ISPQS, IEL N 2N %
925
@ 7,
"% 1050
i o3,
S ¥ S. 1025 875 \
5
| 20 01189 N
\ 7 2 A 3 {
1000 50

\/ % 2
A N \ ([ 5

il TR =R

I'I s é lone Casino and Hotel Feasiblity Study
e —— Water Treatment, Wastewater Treatment, and Disposal Alternative A, Phase ||

|

=\ NSNS \f‘”\\%z///// i

1025
ot

HydroScience Engineers, Inc.




RS ~
R REIIILILILII
RS R LTI
B S e aie
AT TN
IRRRIETODIDENN
e A
RN

Figure 3-4
B, Phase |

lone Casino and Hotel Feasiblity Study

Wastewater Treatment, and Disposal Alternat

Ive

D
RN
R
RN
R IIEIIIRNN
RSN
S S s
RSN
SRR

RO,
R

0 A 1%
o

9
SN
Sl
RTINS
B

Water Treatment

AT
FESBKLIRN
SR RELIN

%

X
3
=

o5
RS
GRS
S
S
RS
RS
RS

o
0y

'}

%
R

BBKK X%
RIS
QRRARRRAAK A

XXX
%5
IR
SRANKRXS
%

KRR
IR
s

N nng DTN
ﬂ/////////////////////..&m&&......

e,
R s BIIIILLII
et
RXXs K RRRAIIRRIRELHRR
RIS

CRIRRR IR RRAEK

AL AR
BRIBIIBIIS /////ﬂﬂﬂ///////
RSN ///NNN//////W///””

X ..,,......,.,..x.vu&'.4.ﬁ.....?ﬁ..,...,......y

BRI

R Ses
GHHHRRIRRRIIIXLRXIHXRXISELRIHLR,
R BRI

QLIRS %
: e
" RIS

T AT e

o2
8%
RSB
KRR
QSIKK
QEAKE

ot

12020
203!
oS
77/
7

5

02059
095559
35

KK
55

3R
0%
oo
I;/I

%

%

35

25
835
7
7/
7

s
5
K
7
Z

\)

7
%

%
%
77

%
7

IR
IR

0P

0%
<

%

s
X
L

SO otsesesetes
BaSogesaetosetetarotese
RIIKIIRKKS

HydroScience Engineers, Inc.

¥0/62/01:3LVQ BApy—¢ Bli\s2InbI\aVO0INY\APMIS ANIIQDSDOS MM % M\PLBUIUDY BUON\SDLIUOUDY\S100(01d\UoWLOO\ 5




S: \common\projects\Rancherias\lone Rancheria\W & WW Feasability Study\AutoCAD\Figures\Fig 3-5.dwg DATE:10/25/04

(LU R
‘“‘“““ 1\ I

:!'“ \ "‘ "Il or

120
1 INCH 120 FT
D

V7

T SN L Iy,
T et G
PR st s. 7/,
XXX IIERH KX X
o

TR

N

20
QBB
SRAX

o

S5
o2

NN

N
WP\

N

N

N\
)

N
\

)
o%o%,
8%
S

NN\

38
o
e
o
RS
s
32
S
5
X0
383
RS

3
R
3

3
2
2

9%
K
&

XS
0%
KR
oS
R
R
0%

0038,
e\
RS
R
B e a oo
SRR
QIS

o
33
X
Poteretatots
b03es
d03s%eS
o3
o

o

%
%8
0o

3
XK
QRS

SIS
RS
%
%
b03es
S

085
%

%
s
KKK

7%
5%
KRR
K
e
8%
o
o

»

%
o

I
ok

0
QIR

o
%%

35
%
%
KKK
oatoeret

o

S
&
botes

%

.
%
K
5
3
3

...‘
5
Sedocetete
2020 0te%e]
S
25
QSRR
o
R,
SKBK
RS
RS
388

%S
o

0%l
058
0

%
X

TS
K58
RRES
3
X
S

o

S
K5

%S
SRS
KR

o2
20383
KK
%
oo
%

s
%
s
-

R

5

o
059
o2
%5

X

fRIIRRILLIBI
B RRIRRRRIRIIIKK:
B R IR
R R
R SORREIRAIRR
RIS

0
[...]
is assumed that the tank would be located at grade.

It is recommended that this tank be utilized as the supply and a pump station be
utilized to maintain pressure in the distribution system. This potable water pump
station will be required to convey water from the storage tank to the facilities requiring
potable water and would be sized to handle both fire flow and domestic demands. The
ultimate pumping capacity will be dependent on fire flow requirements and the
selected project alternative.

It should be noted that two - 1 million gallon domestic water storage tanks are
recommended as a part of this project for Alternatives A, B, and C.

W&WW FEASIBLITY STUDY (V7) 3-17



S: /COMMON /PROJECTS /DRY_CREEK_RANCHERIA/DWGS/FIG4—2.0WG  DATE: 08,/24/00

HNS

HydroScience Engineers, Inc.

KNUCKLE

R = 3'—0"Y

T 13/4

EL +32° (APPROX)

STEEL STORAGE TANK\

60" (APPROX)

TREES PLANTED FOR
SCREENING
(IF REQUIRED)

NATIVE SOIL

0.6% SLOPE 0.6% SLOPE
_0.6% SLOPE ,JJ_| ACCESS ROAD
. L 1. =]
X« — 7RG ~.
73 =l \\/\\/\ o = ALLOWABLE FILL AREA
< NATIVE SOIL OR SIS ] ==
ENGINEERED FILL N e =TT
RINGWALL FOUNDATION AS REQUIRED 1\///\\\///\\\///\\\///\\\///\\\///\\\///\\\///\\\///\\ IEEEEEE
N R R N R NN e
AN NN N ANNNNNDN
//y//\//\//\//\//\//\ NN,
\<\\/\\/\\/\\/\\/\\/\\/\\/\\/\\/\x/
NATIVE SOLL KRS
ELEVATION
NTS

Figure 3-10
lone Casino and Hotel Feasiblity Study
Typical Water Storage Tank




4.0 Regulatory Requirements

4.1 Background

Wastewater treatment and disposal strategies are developed and evaluated in this
report. Regulatory requirements for these strategies differ depending on the method of
treatment and disposal. For example, the requirements for connection to the City of
Plymouth sewage collection system will essentially be the annexation to the service
area, payment of fees, and acquisition of encroachment permits. In contrast for the
construction of an on-site wastewater treatment and disposal system, the County
Department of Health would be typically the governing body issuing requirements and
permits for the purpose of protecting the groundwater and preventing potential public
health and nuisance problems. If out of their regulations, then the regional water
quality control board (RWQCB) would be the governing body. However, since the
proposed system is on Tribal lands, then the governing body would be the United
States Environmental Protection Agency (USEPA).

4.2 Subsurface Disposal

Subsurface disposal permitting would likely be based on groundwater quality
degradation criteria under recent USEPA guidelines. Under this permitting strategy, it
would be necessary to perform a hydrogeological study to establish pollutant transport
patterns in the nearest identifiable groundwater basin. An analysis would be required
to determine the down-gradient environmental impacts to the beneficial users of the
groundwater and the permit would likely contain mass-based discharge limitations.

Typical discharge prohibitions include:

* Discharge of wastes to surface waters or surface water drainage courses,

* Discharge of wastes to areas other than the designated treatment and disposal
areas, and

* Bypass or overflow of untreated or partially treated waste.

Typical discharge specifications include:

* Objectionable odors originating from the WWTP shall not be perceivable beyond
the boundary of the WWTP and disposal areas.

* Wastewater discharged to leachlines shall remain underground at all times.

* The distance between any unlined pond or leaching trench bottoms and the
anticipated highest groundwater shall be greater than 6 inches, or such distance
as necessary to provide compliance with local groundwater limitations.

W&WW FEASIBLITY STUDY (V7) 4-1



SECTION 4 WATER & WASTEWATER FEASIBILITY STUDY

* Operation of the WWTP shall be performed by wastewater treatment operators
licensed by the State of California.

* Public contact with the wastewater shall be precluded through such means as
fences and signs or acceptable alternatives.

4.3 Land Disposal

Land disposal, such as through the use of sprayfields, would likely be reviewed by the
USEPA consistent with local Basin Plan Objectives. Typical requirements include
tailwater and runoff control, possible installation of monitoring wells, and
consideration of antidegradation provisions.

Typical discharge prohibitions include:

* The direct, point-source discharge of pollutants or wastes to surface waters or
surface water drainage courses;

* Bypass around, or overflow from, the treatment plant and spray disposal area of
untreated or partially treated waste; and

» Resurfacing of wastewater percolating from the spray disposal field.

Typical discharge specifications include:

* Wastewater spray drift from the WWTP or spray disposal field shall not migrate
out of the plant’s property boundaries.

= All tailwater and/or stormwater shall be collected and returned to the holding
ponds at all times when wastewater is being applied to the spray disposal field.

* The discharger shall not irrigate with effluent 24 hours before precipitation,
during periods of precipitation, and for 24 hours after wastewater application
has ceased.

* The tailwater recapture system must be operated to capture all wastewater
runoff, as well as any stormwater runoff that occurs within 24 hours of the last
application of wastewater.

» The discharger shall cease spray irrigation of wastewater when winds exceed 30
mph.

* Public contact with wastewater shall be precluded through such means as fences,
placards, and/or irrigation management practices (or other acceptable methods).

* Objectionable odors originating at this facility shall not be perceivable beyond
the boundary of the WWTP and disposal areas.

* A controlled 100-foot buffer shall be maintained around the spray disposal field’s
wetted area created during wastewater application.

43.1 Surface Water Disposal

Surface water discharges would be issued by the USEPA in the form of an Nation
Pollution Discharge Elimination System (NPDES) permit and in accordance with the
RWQCB Basin Plan standards. Additionally, the NPDES permit would likely be subject

W&WW FEASIBLITY STUDY (V7) 4-2



SECTION 4 WATER & WASTEWATER FEASIBILITY STUDY

to the requirements of the California Toxics Rule (CTR). The USEPA has recently
promulgated the CTR to bring the state in compliance with the Clean Water Act for
priority toxic pollutants. The USEPA has indicated that any new federally issued

NPDES permits for tribal wastewater facilities will also likely require compliance with
the CTR.

The permit process would involve performing an analysis to assess the downstream
environmental impacts. The permit would likely contain mass-based discharge
limitations. The primary beneficial users of surface waters are fish. In addition to
pollutant limitations, toxicity standards would be established and monitored by
bioassay. Since there are no industrial discharges to the tribal wastewater system, levels
of metals and other toxic components are expected to be minimal; however, it can still
be assumed that any new surface water discharge in the area would have to be treated
to very high standards, such as tertiary and disinfected level, before discharging to local
surface waters.

W&WW FEASIBLITY STUDY (V7) 4-3



5.0 Wastewater Faclility

This section describes the components necessary to provide wastewater collection,
treatment, and disposal service to the four project alternatives. It begins with a
discussion of existing onsite facilities and then details collection, treatment, and
disposal requirements. The final aspect is a preliminary level evaluation of the onsite
wastewater system requirements for each alternative.

5.1 Existing Facilities

The proposed site contains eight parcels (APN: 10-200-003, 10-200-004, and 10-200-006
through 10-200-011) with existing wastewater service from the City of Plymouth. The
project site is within the service boundary of the City, which maintains peripheral
wastewater collection lines around the property.

511 City of Plymouth

The City of Plymouth Wastewater Treatment Plant utilizes a pond treatment system
and currently receives an average daily flow of 95,000 gpd and an average five-day
biological oxygen demand (BODs) loading of 198 Ibs BODs/day. Additionally, the
Plymouth WWTP utilizes sprayfields to dispose of its treated effluent and has a
disposal capacity of 180,000 gpd.

5.2 Wastewater Treatment

A new WWTP would be required to treat wastewater discharge from the various users
planned for the proposed project alternatives. Various treatment designs are possible
and process selection ultimately involves consideration of many factors, including:

e Wastewater strength,

e Effluent disposal,

e Process reliability,

e Operational requirements,
e Treatment flexibility,

e Available space,

e Solid waste disposal,

e Nuisance odor,

e Visual aesthetics,

e Noise, and

e Capital and operating costs

W&WW FEASIBLITY STUDY (V7) 5-1



SECTION 5 WATER & WASTEWATER FEASIBILITY STUDY

Of the factors identified above, the method of effluent disposal and the restrictions
imposed therein would have the greatest effect on the type of treatment required. The
production of recycled water that meets CCR Title 22 requirements would ultimately
require advanced tertiary treatment of wastewater to produce effluent containing very
low concentrations of organics, solids, nutrients, and pathogens.

Due to its small layout and its ability to reliably produce high-quality effluent,
membrane bioreactors (MBR) are recommended to treat wastewater for the various
project alternatives. They are widely used throughout the country for flows up to 5.0
MGD and are ideal for the project’s remote location where reliable wastewater
treatment is critical to meeting strict discharge standards.

The MBR is a state-of-the-art, advanced wastewater treatment process that utilizes
membrane technology, comparable to that used for production of potable water. The
membranes are classified as microfiltration (MF) and have microscopic pores that strain
solids greater than 0.1 pm to produce effluent with very low solids concentration. MBRs
are also known for high rates of organics removal and can be further designed to
achieve removal of nutrients, such as nitrogen (e.g. ammonia, nitrates, and nitrite) and,
to a limited extent, phosphorous.

The MBR is not strictly designed for phosphorous removal although some MBR
manufactures claim that a small percentage can be removed through the chemical
addition of alum to promote the precipitation of phosphate out of solution. Other
means of reducing phosphorous, which is true with any activated sludge process, is
through the addition of an anaerobic basin in front of the anoxic basin. Typical effluent
from an MBR process includes:

* <1mg/L BOD,

= <0.2mg/L NH4-N,

» <8mg/L NO;,

= <22MPN/100 mL total coliform, and
= <0.1NTU.

Compared to alternative wastewater treatment designs, MBRs are able to more reliably
and consistently produce high-quality effluent ideal for a variety of disposal and reuse
alternatives. For systems treating to tertiary-level, the cost of the MBR system also
becomes cost competitive with more conventional treatment processes.

The non-economic advantages and disadvantages of the MBR system are summarized
in Table 5-1.

W&WW FEASIBLITY STUDY (V7) 5-2



SECTION 5 WATER & WASTEWATER FEASIBILITY STUDY

TABLE 5-1
Non-economic Advantages and Disadvantages of the MBR

Advantages Disadvantages
Small footprint. Requires fine screening.

Extremely high-quality effluent; state-of-the-art treatment.  Limited equipment manufacturers.

Achieves nitrogen removal. Relatively new process.
Combines clarification and filtration with oxidation Requires emergency storage basin.
process.

High MLSS provides resistance to loading shocks.

Certified for CCR Title 22 use by CA DHS.

Significantly reduces disinfection requirements.

Provides pretreatment for TDS removal by reverse
osmosis.

5.2.1 Membrane Bioreactors

MBRs are state-of-art treatment processes designed to treat wastewater using the same
principles as conventional activated sludge processes. That common, driving principle
is the conversion of soluble waste into biomass. The difference is the rate at which these
reactions are occurring and also the method by which the separation of solids occurs.
Compared to conventional activated sludge, which relies on a clarifier for gravitational
separation of solids, MBRs utilize membrane technology to physically separate the
solids. The result is a more uniform effluent quality and enhanced biological treatment
performance due to higher microorganism concentrations not previously possible with
activated sludge due to the resulting settling problems caused by excessive solids
loading to the clarifier.

MBR systems are comprised of many unit processes, which together achieve treatment
of raw wastewater to produce a high-quality effluent ideal for reclamation use. A
conceptual process flow diagram showing the major unit processes for the proposed
WWTP is illustrated in Figure 5-1. Treatment begins upstream of the MBR at the
headworks, which uses fine screens to remove large materials that can potentially
damage the membrane. Wastewater from the headworks flow by gravity into the MBR
structure.

The MBR process combines oxidation, clarification, and filtration into one step. A
bioreactor with separate anoxic and aerobic cells provides the environment necessary
for BODs oxidation, nitrification, and denitrification processes to occur. High
concentrations of mixed liquor suspended solids (MLSS), up to 15,000 mg/L, are
maintained in the MBR tank allowing rapid synthesis of the soluble organics in the
wastewater. Nitrogen removal through nitrification and denitrification is also achieved
in the MBR tank between the aerobic and anaerobic tank cells, respectively.

W&WW FEASIBLITY STUDY (V7) 5-3



SECTION 5 WATER & WASTEWATER FEASIBILITY STUDY

Membrane modules immersed in an aerobic portion of the process tank combine the
functions of the clarifier and tertiary filtration processes into a single step. The
membranes are classified as MF and have microscopic pores that strain solids larger
than 0.1 pm to produce effluent with a very low solids concentration. Having completed
filtration, the membrane effluent (or a permeate) is drawn through for distribution.

Depending on the disposal point, the permeate is disinfected with either ultraviolet
light (UV) or a chlorine solution. For disposal to the subsurface leachfield or sprayfield,
UV is preferred since very low solids concentration minimizes shielding of bacteria,
thereby producing a high pathogenic kill. As a result, UV disinfection provides efficient
and consistent microbial inactivation without increased risk of chemical DBP formation.
For disposal by reclamation, chlorination is preferred over UV since recycled water
distribution design typically endeavors to maintain chlorine residual in the distribution
system to prevent regrowth.

Waste sludge and solids residual would be disposed of by mechanical dewatering
means. Waste activated sludge (WAS) and biosolids residual produced by the
wastewater would be dewatered on site by means of a mechanical dewatering system
and ultimately hauled off site for disposal. It is recommended that landfills in the region
be contacted to determine if the landfills accept biosolids. The frequency of this
operation would depend on the solids wasting frequency in the wastewater plant. All
biosolids dewatering and storage facilities would be contained indoors and the foul air
scrubbed to minimize odors.

The MBR WWTP would require a Grade III lead operator and Grade I or II operators to
run the tertiary treatment plant based on State Standards for WWTP Operator
qualifications.

Membrane bioreactors are simple the most cost effective and reliable method of treating
wastewater today. Additional treatment and polishing processes can be easily added to
the MBR to meet foreseeable effluent quality requirements. Other casinos utilizing MBR
technology in the area surrounding the proposed Ione Rancheria Casino and Hotel
include the following facilities.

e Thunder Valley Casino, Lincoln, CA - Zenon MBR
e Cache Creek Casino & Hotel, Brooks, CA - Zenon MBR
¢ Rolling Hills Casino, Corning, CA - Enviroquip/Kubota MBR

W&WW FEASIBLITY STUDY (V7) 5-4



es\Fig 5—1.dwg DATE:9/01/04

asability Study\AutoCAD\Figurs

erias\lone Rancheria\W & WW Fe

S: \common\projects\Ranch

RAW
WASTEWATER

HS

HydroScience Engineers, Inc.

— ==

UV DISINFECTION

FINE
SCREEN
FLOW
ETER PERMEATE
M o PUMPS
+ = @) o g o O
m Q0. oy
o° | o o
0,9, o°
1o - o %4
RAS/WAS
MEMBRANE BIOREACTOR  PUMPS
EQUALIZATION/EMERGENCY
STORAGE BASIN )
o
<
=

o

[
MECHANICAL
DEWATERING

—
\L_J
SEASONAL
STORAGE
SPRAYFIELD
LEACHFIELD

NaOCI DISINFECTION

TO RECYCLED WATER

RW BOOSTER
PUMP

|
:Gl—> DISTRIBUTION
i

LEGEND:

LIQUID STREAM

SOLIDS STREAM

HAULED OFF-SITE
FOR DISPOSAL

Figure 5-1
lone Casino and Hotel Feasiblity Study
MBR WWTP Process Flow Diagram




SECTION 5 WATER & WASTEWATER FEASIBILITY STUDY

A preliminary level design of the recommended MBR WWTP is included in this study
for each proposed alternative. Design wastewater treatment plant flows and loadings
are summarized in Table 5-2 and 5-3, accordingly.

TABLE 5-2

Design Wastewater Treatment Plant Flows (gpd)

Site Layout Alternative A B C D
Phase | Phase Il Phase | Phase I

Weekday Day 105,800 126,900 90,100 111,300 63,800 23,800

Weekend Day 192,500 223,700 153,800 195,100 104,500 38,500

Average Day ® 130,600 154,600 108,300 135,200 75,400 28,000

Design Average Day Flows " 200,000 200,000 200,000 200,000 100,000 30,000

@ 5/7 * week day + 2/7 * weekend day

e Average Day flow rounded up to incremental wastewater treatment unit capacity.
Wastewater flows rounded to the nearest 100 gpd.

Estimated from similar facilities

In comparison typical average day flows for other surrounding Casino and Hotel
facilities are the following.

e Thunder Valley Casino, Lincoln, CA are 175,000 gpd;

e Cache Creek Casino & Hotel, Brook, CA is 220,000 gpd;

e Jackson Rancheria Casino & Hotel, Jackson, CA is 100,000 gpd; and
¢ Rolling Hills Casino 40,000 gpd.

TABLE 5-3

Estimated Average Day Wastewater Loads (Ibs/day) 2

Site Layout Alternative A B C D
Phase | Phase Il Phase | Phase Il

BODs 650 780 540 680 380 100

TSS 600 710 500 620 350 90

a Loadings rounded up to the nearest 10 1bs/day.

5.2.2 Facility Design

Facility design of the MBR WWTP was completed on a preliminary level. A conceptual
site layout was included previously on Figure 3-2 to 3-7 showing major facility sizes
and locations for treating 200,000, 100,000, or 30,000 gpd average day wastewater,
accordingly. Future additional facilities are also shown to illustrate possible expansion
designs. Unit process summaries for major processes are included in Table 5-4.

W&WW FEASIBLITY STUDY (V7) 5-6



SECTION 5 WATER & WASTEWATER FEASIBILITY STUDY

It should also be noted that the following treatment plant facility descriptions may
require slight modifications upon the selection of a MBR manufacturer due to variations
in process theory between manufacturers and patented products.

Grease Interceptors The Uniform Plumbing Code (UPC) requires that all kitchen waste be
directed through a grease trap prior to entering into the sanitary sewer collection
system. In a municipal collection system the community or regional WWTP influent
fats, oils, and grease (FOG) levels are reduced as the FOG is diluted by other residential
and commercial waste steams. In a Casino and Hotel project where there are typically
many food services and the wastewater steam is not as diluted by flows from toilet,
shower, and laundry facilities the onsite WWTP influent may have a higher than
normal FOG concentration. It is standard practice to install passive grease interceptors.
Additional FOG removal can be obtained by installing active mechanical grease
separators in the drain lines of the restaurants sinks and select equipment.

A passive grease interceptor is a two stage water tight in-ground concrete tank
designed to cool wastewater so that fast may solidify and to slow the velocity of the
wastewater steam to allow for separation of the fats, oils, and greases from the water.
The passive grease interceptor must be regularly cleaned to remove the accumulated
floating and settled solids. Sizing and placement requirements for passive grease
interceptors can be found in the UPC. It is recommended that the passive grease
interceptor be designed conservatively.

An active mechanical grease separator is typically small enough to be installed under or
near the kitchen sink or equipment generating high FOG concentrations. The device
skims the FOG waste from the water and stores it in a waste container for disposal.
Multiple active grease separators are typically required to reduce the FOG from each
point source. Refer to the grease separator manufacture for sizing and placement of
units.

A combination of passive and active grease interceptors may be required to reduce the
FOG concentration to a level recommended by the WWTP manufacturer.

Headworks. Headworks facilities would consist of flow measurement and screening
equipment. Typical plan and section drawings are illustrated in Figure 5-2. Wastewater
pumped by the raw wastewater lift stations to the headworks would enter the influent
pipe, which would be reduced to a 3-inch diameter pipe upstream of a magnetic flow
meter. After flow measurement, the pipe would discharge to a covered headworks
influent box for distribution to the screening channels. Slide gates would control flow to
the screening channels.

Fine screening (< 1.5 mm) would be required for protection of the MF membranes. A
provided bypass around the screen would act as an emergency overflow in case of
mechanical or electrical failure. The headworks screening channel would be sized to
handle the peak wastewater flows for each alternative.

W&WW FEASIBLITY STUDY (V7) 5-7



SECTION 5 WATER & WASTEWATER FEASIBILITY STUDY

Screening would be accomplished by a self-cleaning inclined cylindrical sieve screen
with an integral screenings scraper/conveyor, compactor, and mechanical washer
system. A 1.5-mm screen size would be required to protect the MF membranes from
hair and stringy material. The cylindrical screen fits into the channel at one end. As the
water level rises in the influent channel, a shaftless helical screw pushes the solids
down into the channel where a mechanical washer system breaks up fecal material so
that it can pass through the screen to the treatment plant. Then the screw reverses
directions in order to pull the remaining inorganic solids upwards to a compactor.
Compacted screenings fall into a bin via a discharge chute. Excess liquid from the
compactor flows back to the channel.

The headworks channel and screen system would be covered. Foul air from the
headworks facilities would be scrubbed for odor removal, which would be
accomplished in a soil filter. This eliminates the need for chemicals and simplifies
operational requirements typical for a chemical scrubbing system.

Immersed Microfiltration Membrane Bioreactor. The MBR system combines a suspended
growth biological reactor with membrane filtration. Each MBR process train would
consist of an anoxic zone for denitrification, an aeration zone for soluble BOD reduction
and nitrification, and a membrane filtration zone for solids removal. Two MBR trains
would be provided, each sized to handle half of the peak design wastewater flow. This
would allow one process train to be taken off line for maintenance during off-peak days
at the gaming facility. The MBRs would typically produce an effluent with BOD and
TSS levels of less than 2 mg/L, and a turbidity of less than 0.1 NTU. The components of
the MBR are described below.

W&WW FEASIBLITY STUDY (V7) 5-8



S: \common\projects\Rancherias\lone Rancheria\W & WW Feasability Study\AutoCAD\Figures\Fig 5-2.dwg DATE:9,/01/04

T | —MANUAL BAR SCREEN

SECTION

SCALE: 1/2" = 1’-0"

HN6

HydroScience Engineers, Inc.

®

MAGNETIC FLOWMETER

IF=3
FROM LIFT STATION ” i

. |
T
BYPASS CHANNEL H-—S— 70 MBR
. — - i SPLITTER BOX
. MANUAL BAR SCREEN /
T T
TO EQUALIZATION —§—H H—3— 70 MBR
|

PLAN

SCALE: 1/2" = 1’-0"

MANUAL BAR SCREEN

SECTION

SCALE: 1/2" = 1'-0"

Figure 5-2
lone Casino and Hotel Feasiblity Study
Typical Headworks




SECTION 5 WATER & WASTEWATER FEASIBILITY STUDY

Anoxic Zone. An anoxic basin would be provided for each process train. Nitrate removal,
a process called denitrification, is accomplished in this basin by a suspended growth
bacterial process that thrives in an anoxic environment. In the absence of oxygen,
denitrifying bacteria obtain energy for cell growth from the conversion of nitrates to
nitrogen gas. The hydraulic retention time (HRT) would be approximately 8 hours for
complete denitrification. The incoming raw wastewater provides a continuous carbon
source needed for denitrifying bacteria cell synthesis.

In addition, some carbon would be supplied in the recirculated biomass through
endogenous decay. The anoxic zones would be equipped with mechanical mixers to aid
in the denitrification process. From the anoxic zones, the wastewater would flow to the
aeration tanks.

Aeration Zone. An aeration basin would be provided for each process train. Wastewater
entering the tank would be aerated by process air blowers, supplied through a fine
bubble diffuser system installed at the bottom of the aeration tank. Soluble organics are
converted into biomass by an aerobic suspended growth process. In this process,
microorganisms utilize the carbon in the wastewater for energy and cellular synthesis.
The recirculated mixed liquor entering the aeration basin from the anoxic basin
provides a continuous source of bacteria. Conversion of ammonia to nitrates, called
nitrification, occurs in the aeration basin. Nitrifying bacteria incorporate ammonia-
nitrogen into respiration and cell synthesis processes and produce nitrates as a
byproduct.

Membranes. The membranes would be located in the corner of the aeration basin for each
process train. Membrane cassettes would be immersed in each basin; each cassette
would contain eight membrane modules. A membrane module consists of a bundle of
hollow microfiltration or ultrafiltration fibers, with a typical nominal pore size of
approximately 0.1 pm.

A vacuum would be applied to the module headers to draw the wastewater from the
process tank through the membrane. Wastewater would then flow through the hollow
fibers to a permeate pump. The permeate pump would transfer the wastewater to the
UV disinfection facilities or to the seasonal storage reservoir.

Mixed liquor from the membrane zone would be continuously recycled back to the
anoxic zone by a recycle pump in each membrane tank. This oxidized and nitrified
recycle stream would be blended with raw sewage, which is a source of carbon source,
to enable denitrification to occur in the anoxic zone. Periodically, a sludge waste pump
located in each membrane zone would waste excess mixed liquor to the belt filter press
where it is dewatered and eventual hauled off site for disposal.

Air is fed to the underside of the membranes to prevent solids from binding on the
surface of the membranes. Piping and backwash storage tanks would be provided for
periodic backwash of the membranes. Five backwash storage tanks would be provided,
each with a storage capacity of approximately 3,000 gallons. The backwash tanks would

W&WW FEASIBLITY STUDY (V7) 5-10



SECTION 5 WATER & WASTEWATER FEASIBILITY STUDY

be filled with permeate from the MBRs. Sodium hypochlorite would be added to the
backwash for control of regrowth on the membrane strands. It is expected that the
chlorine demand in the permeate would consume any chlorine introduced by the
backwash cycle.

An overhead crane with a traveling bridge would be provided for maintenance use. The
crane would be used to maneuver membrane cassettes for service and/or soak cleaning
in a chemical dip tank (containing a mild sodium hypochlorite solution) located at the
end of the basin structure. Chemical pumps would be provided for transfer of sodium
hypochlorite to the dip tank.

The sodium hypochorite solution (chlorine solution) used to backwash the filters would
be mostly consumed by the wastewater during the cleaning process. Any residual
chlorine would be used as the water is recirculated throughout the anoxic and aerobic
basins.

Disinfection:

1) UV Disinfection. Membrane-filtered effluent is well suited for disinfection by UV light
due to the very low solids content. UV disinfection would eliminate the need to store
large quantities of disinfectant chemicals, such as sodium hypochlorite. An additional
benefit is that disinfection by-products are not formed.

UV disinfection facilities would be provided for disinfection of wastewater prior to
subsurface disposal or spray field disposal. The proposed UV disinfection facilities
would typically be located adjacent to the MBR basins. UV disinfection is accomplished
by a bank of UV lamps contained in a stainless steel channel with a built-in weir-level
control system.

Dosage requirements and certain operational features and controls of the UV system
would meet Title 22 recycled water requirements. UV disinfection lamps would utilize
low-pressure, high-intensity lamps. A packaged control system would be supplied by
the UV system vendor.

2) Chlorine Disinfection. A hypochlorite feed system would be used to provide
chlorination to the recycled water prior to being pumped into the recycled water
storage tank. Chlorination disinfects the treated wastewater while maintaining a
chlorine residual of 1-2 mg/L in the storage tank and the dual-plumbed piping system.
This low residual should be effective in preventing any regrowth in the recycled water
distribution system. The contact time needed for complete mixing of the solution would
be accomplished in the recycled water distribution piping.

Recycled Water Pump Station. A recycled water pump station would be required for
recycled water distribution. The size and type of pumps required would be determined
based on the hydraulic flow and storage characteristics and requirements of the system.

W&WW FEASIBLITY STUDY (V7) 5-11



SECTION 5 WATER & WASTEWATER FEASIBILITY STUDY

Emergency/Equalization Storage Basin. The emergency/equalization storage basin (E/ESB)
is located within the WWTP site and is intended to serve two functions. As an
equalization basin, the E/ESB is intended to attenuate peak influent flows by diverting
excess wastewater upstream of the MBR tank. This ensures that the MBR receives a
relatively constant flow of wastewater. Once influent flows have subsided, the stored
wastewater is returned to the treatment train.

In addition, the E/ESB can also serve as a temporary storage reservoir in the event that
the MBR is not in service. In the event of complete mechanical shut-down or failure,
raw wastewater would be screened by the headworks via a manually-screened
overflow channel and be diverted to the E/ESB for emergency storage by gravity. When
wastewater treatment systems are online again, the stored wastewater can be pumped
back into the process train for treatment.

Mechanical Dewatering. The mechanical dewatering system would be located within a
building on the WWTP site to provide odor control in the vicinity of the dewatering
equipment. The mechanical dewatering system would be designed to meet Code of
Federal Regulations Title 40: Protection of Environment — Part 503: Standards for the Use or
Disposal of Sewage Sludge (CFR 40 Part 503). The mechanical dewatering system would
produce either Class A or Class B biosolids depending on the selected disposal method.
A more comprehensive analysis examining expected sludge quality, mechanical
dewatering equipment, disposal facilities in the vicinity of the project site (Jackson
Rancheria is currently sending biosolids from their WWTP to Forward Inc. Landfill
located in Stockton, CA), and cost of operation would be required prior to the selection
of Class A or Class B biosolids and prior to selection of the mechanical dewatering
system.

Operations Building. An operations building would be required to house the plant
controls, the motor control center, the blowers required for the MBR process, the
chemical storage and handling facilities, and other mechanical equipment. A
preliminary plan of the building is shown in Figure 5-3. The building would also
include a maintenance room. A small laboratory would be provided for on-site testing
and sample preparation. In addition, a small locker room with showers would be
provided. Roll-up doors would be provided for entry to the blower room. Double-doors
would provide access to the electrical and chemical rooms.

The building would be a masonry, single-story structure with a standing seam-painted
metal roof. A combination of plain block and split-face block would be used. Interior
walls would be either masonry or metal stud with drywall. Suspended ceiling and
lighting panels would be provided in some rooms with utilities and ventilation ducting
in the overhead space.

W&WW FEASIBLITY STUDY (V7) 5-12



Rancheria\W & WW Feasability Study\AutoCAD\Figures\Fig 5—3.dwg DATE:9/01/04

rias\lone

S: \common \projects \Ranches

HNS

HydroScience Engineers, Inc.

10" ROLL-UP DOOR, TYP

SCOUR AIR PROCESS AIR
TO MBRS TO MBRS
@
qP)
I T ?
A 1 . i /g
B
- EMERGENCY ®
SHOWER/EYEWASH——
—
| CHEMICAL ROOM
MCC ROOM 9 ‘
OPERATIONS ROOM 3
=
[72]
w
[a)
= &
E =
CHEMICAL
PUMPS, TYP
EUTURE
SODIUM
" HYPOCHLORITE
W
-
[T}
5 []
(2]
= N
2 4 [] C
] [=
A e s
HVAC
COUNTER AR COMPRESSORS
MECHANICAL _ROOM
- S
EMERGENCY GHew NEW
o
SHOWER /EYEWASH @ \D e
BLOWER/MAINTENANCE ROOM NPW
&
Il L
UTILITY SINK J
REFRIGERATOR LOCKERS _
% PARTS —
RACK
- - ¢
] I gl ! T 1 L | S—|
MAIN ENTRANCE

PLAN

SCALE :3/16" = 1’-0"

Figure 5-3
lone Casino and Hotel Feasiblity Study
Typical Operations Building Floor Plan




SECTION 5

WATER & WASTEWATER FEASIBILITY STUDY

A summary of unit processes information and general design criteria are further
summarized in Table 5-4.

TABLE 5-4

Unit Process Summary for the MBR WWTP for Alternative A, B, and C &

Unit process

Design criteria

Size

Total units

Flow meter Magnetic flow meter on influent pipe Peak hour flow 1
Fine screen 3-mm perforations TBD 1

2 fps approach velocity plus 1 bypass
Anoxic basin 8-hr HDT TBD 2

12-ft. operating depth

14-ft total depth
Aeration basin 13-hr HDT TBD 2
Immersed membrane TBD based on selected manufacturer. 30,000, 100,000, 2

or 200,000 gpd
(Based on
selected
alternative)

Recirculation pumps Submersible centrifugal non-clog TBD 1 per basin

constant speed
Air blowers Positive displacement TBD 2 duty

constant speed 1 standby
Permeate pumps Flexible impeller TBD 2 duty

Variable frequency drive (VFD) 1 standby
Backpulse pump Horizontal end suction centrifugal TBD 1 duty

Constant speed, timed sequence 1 standby
Backpulse tank 150 gpm per backpulse TBD 1

2-min. duration

Polyethylene
Emergency/equalization Storage capacity for 1-day average day flow TBD 1
storage basin
Seasonal storage reservoir  To be determined by others. TBD TBD
UV disinfection total coliform 23 MPN per 100 mL sample TBD 1 channel
Chlorination minimum 450 mg-min/L CT, TBD 1

90 minutes minimum modal contact time
Mechanical Dewatering Located indoors for odor control TBD TBD
System
Plant drain and Pumped back to headworks 100 gpm, each 1 duty
supernatant return pump Submersible non-clog 1 standby

station

@ Not representative of the design criteria for Alternative D.

b Design 3criteria based on a peak wastewater flow of 200,000 or 400,000 gpd

W&WW FEASIBLITY STUDY (V7)

5-14



52.3 Facilities Layout

Figures 3-2 to 3-7, shown previously, show proposed site locations for the
microfiltration wastewater treatment plant on the proposed project site. Both the Water
Treatment and Wastewater Treatment plants would be located to the south of the
proposed main parking lot. Wastewater generated from the gaming facilities would
flow by gravity to an influent pumping station, which would lift the wastewater to the
headworks facilities. After passing through the headworks metering and screening
facilities, the wastewater would flow by gravity to the influent distribution channel
upstream of the anoxic basins at the MBR facilities. Wastewater would flow from the
influent channel to the anoxic basins and the aeration basins as described above. The
permeate pumps would convey the treated effluent to the

The operations building would be located north of the MBR facilities and the sludge
stabilization basins. The operations building would visually shield most of the WWTP
facilities from the gaming facility and parking lot. If desired, the operations building
could match the architectural features used at the gaming facility. A circular interior
plant roadway would be constructed to allow vehicle access to all portions of the MBR
facilities and operations building.

5.2.4 MBR Capital Equipment Cost

MBR capital equipment cost estimates were obtained from various manufacturers for a
microfiltration wastewater treatment system for each of the proposed alternatives. The
estimated capital costs are summarized in Table 5-5. The MBR capital equipment cost
estimates include only the MBR equipment (i.e. the membranes, permeate pumps, air
blowers, air diffusers, mixers, screens, instrumentation) for comparison purposes due to
the complexity of sizing of a WWTP. Additional capital costs for the other facilities
associated with a microfiltration wastewater treatment plant (i.e. operations building,
sludge stabilization basin, dewatering equipment, ultraviolet disinfection, chlorine
contact basin, disposal fields, etc.) are not included at this time. An economic analysis
would be conducted upon the selection of an alternative.

TABLE 5-5
Capital Cost Estimates @

lonics Enviroquip Zenon
Alternative A (0.2 MGD WWTP) $649,000 $555,000 $511,000
Alternative B (0.2 MGD WWTP) $649,000 $555,000 $511,000
Alternative C (0.1 MGD WWTP) $519,000 $420,000 $434,000
Alternative D (0.03 MGD WWTP) $103,000 - -

@ Costs are rounded to the nearest $1,000.

W&WW FEASIBLITY STUDY (V7) 5-15



SECTION 5 WATER & WASTEWATER FEASIBILITY STUDY

5.3 Recycled Water

This section discusses the recommended design criteria for the Project’s recycled water
facilities. The recommended onsite water facilities include:

* Reverse Osmosis Treatment System (if required),
* Recycled Water Storage Tank,

* Recycled Water Pump Station,

* Onsite Irrigation/Dual Plumbing Facilities,

Each of these facilities is described in the following sections.

531 Reverse Osmosis Treatment System

An RO system would be required, if the treated effluent from the WWTP does not met
the governing agency’s TDS requirements for effluent disposal via reuse, subsurface
disposal, or surface water disposal. This RO system would be designed similarly to the
drinking water RO system.

The RO system removes dissolved minerals and salts from the water stream and
produces water that is low in inorganic salts, organic matter, and bacteria. In the RO
system, the influent stream passes across and through sheets of specialized semi-
permeable membranes under high pressure. The membranes block the passage of
dissolved minerals (with molecular weight over 100) while allowing the water to pass
through. The water that passes through the membranes is called permeate or product.
The mineral rich stream that the membranes reject is called reject or concentrate. The
permeate water can be used as a direct feed to a distrubition system, or stored in a
reservoir or storage tank.

The reject stream would be then run through an additional RO unit to further
concentrate the brine and minimize the water wasted. The brine would require
disposing of. A similar system at Thunder Valley currently sends their brine to East
Bay Municipal Utility District (EBMUD) for a fee based on the amount of brine.

532 Recycled Water Storage Tank

The purpose of this tank would be to provide equalization storage for onsite recycled
water use used in the building for toilet flushing, onsite landscaping, and for sprayfield
irrigation. The tank would be sized such that it will provide equalization for peak
flows, as well as provide emergency storage for the recycled water system, thereby
allowing for a more steady flow to be sent to the RW distrubition system. Should
seasonal storage facilities be constructed, the water would also be pumped to the
seasonal storage basins from this storage tank. If desired, recycled water could be
utilized to supply water for fire suppression, such as the sprinkler systems and fire
hydrants.

W&WW FEASIBLITY STUDY (V7) 5-16



SECTION 5 WATER & WASTEWATER FEASIBILITY STUDY

A typical section for the storage tank is shown as Figure 5-4. The recycled water storage
tank would be constructed near the wastewater treatment plant site. The storage tank
would not maintain pressure in the recycled water distribution system. This storage
tank would be similar to the potable water storage tank with respect to construction
methods. Summarized in Table 5-6 are the recommended recycled water storage
capacities for the four alternatives.

TABLE 5-6
Recycled Water Storage Tank Reguirements (gallons)
Site Layout Alternative A B C D*?
Phase | Phase Il Phase | Phase I
Average Day Recycled Water
Demand 52,000 62,000 43,000 54,000 30,000 n/a
Recycled Water Storage Tank
Capacity 208,000 248,000 172,000 216,000 120,000 n/a

Recommended recycled water
storage capacity 250,000 250,000 250,000 250,000 250,000 n/a

@ Alternative D does not include recycled water.

® 4.0 times the average day demand

° Rounded up a common tank size increment.

¢ Water demands rounded up to the nearest 1,000 gal.

533 Recycled Water Pump Station

Three separate recycled water pump stations are required for the recycled water
facilities. All of the required pump sizes and configurations would be dependent on the
overall wastewater discharge strategy. However, the strategy described below assumes
that seasonal storage is utilized, recycled water is produced and maximized onsite, and
that the flows are similar to those identified in Section 2.

The first pump station would pump water from the wastewater treatment plant to the
storage tank. This pump station is expected to be a low head pump station with a
hydropneumatic tank that fills the recycled water tank to provide system storage.

W&WW FEASIBLITY STUDY (V7) 5-17



S: /COMMON/PROJECTS /DRY_CREEK_RANCHERIA/DWGS /FIG4—2.DWG  DATE: 08/24/00

HNS

HydroScience Engineers, Inc.

TREES PLANTED FOR
SCREENING
12 (IF REQUIRED)

KNUCKLE

R=3-0" Y

13/
\ EL +24° (APPROX)

STEEL STORAGE TANK\

60’ (APPROX)

0.6% SLOPE

0.6% SLOPE

PN

& ( £ . o \\ N \\ N
NATIVE SOIL OR SOOI
\ ENGINEERED FILL \\//\\\//\\\//\\\//\\\//\\\//\\\//\\\

RINGWALL FOUNDATION AS REQUIRED

NATIVE SOIL

ELEVATION

NTS

EL +0° ACCESS ROAD
B /

AEEIETHTHIE - RSN =TT
SRS =] Ll I

ALLOWABLE FILL AREA

|
===
NS s e e
NN —I| = ||—
NN S T
N2 /\\\\/\\\//E\//i\/i\///i\//\\ ST
NN —| ===
S S NN N NSNS ST =]
T R R R R BT
NATIVE SOIL A AAANANANNANN NN T =TT

[~ Eﬂ‘ \
ANGLE VARIES SN
AN

Figure 5-4
lone Casino and Hotel Feasiblity Study
Typical Recycled Water Seasonal Storage Tank




SECTION 5 WATER & WASTEWATER FEASIBILITY STUDY

The second pump station would pump water from the recycled water storage tank to
the recycled water distribution system. This pump station would likely need to
continuously operate, since there will be no system storage. There are no suitable sites
for a recycled water storage tank at an elevation that would all gravity to maintain
pressure in the distribution system.

The third pump station would pump out of the season storage ponds to the sprayfields
for irrigation. These pumps will operate seasonally, typically between March and